99-G10—-2529-00
99—-G20—-7507-05(2X)

883—-G15—2699-00

MAIN FRAME

(GX—1500)
99-G10—-2524-00
99-280—7006—01(6X
99-G20—7518-01(6X
99—G10—-2526—00
99-280—7006—01(2X)
99-280—7008—05(2X)
99-G20-7518—01(4X)_—99—G10-2525—00
99-280-7006—01
99-280-7518-01(2X)

99-G10—-2523-00
99-280—7006—01(8X)
99-G20-7518—01(8X)

99-G20-1514-00
99-G20-7506—01(2X)

99-G10—-2527-00
99-280—7006—01(7X)
99-G20-7518—01(7X)

99-G30-3647-00
99-G20-8505-00
99-G20-7017-02
99-280-7012-02
99-G10—-2537-02
99-280—-7007-02(2X)

99—G20—1639—00(2X)
99-G20—8557—00(2X)
99-G20—7509—06(2X)

99-G10-2536-00 99-G20-8556—00(2X)

99—280—7007—02(2X)
99-280—7007—-03(2X)
99—-620—-8555—00(2X)

99-G10—-2537-03
99-280—7007—02(2X)
99-G20-8555-00

99-G80—-6528—-00

99-G10-2612-00
99—-G20-7020-03(2X)
99—-280—-7007-02(2X)

99-G10—-2645-00
99-G20—7507—05(4X) \«

99-G10-2611-00

99-G10—2611—00 (BOTH SIDES)
99-G20-7505—07 (2X BOTH SIDES)

99-G20—-7509—03 (2X BOTH SIDES)
99-G20-7501-01 (2X BOTH SIDES)

REAR AXLE

99-G20-8001—-04
99-G15-2609-01

99-G20-7502-05 (2X) \\wuwmuwmmuwmwwuwwamw
99—G20—1632-00

99-280-7005-03
99-280—7018-07

99-G10-2630—-00

mm”w//@@oéoumouou

99-G15-2609-02
99—-G20—1077—03(3X)

99—-G20-9513-00 99-280—-7007-02(3X)



MAIN FRAME
88-G15-2699-00

PART #
99-280-7005-03
99-280-7006-01
99-280-7006-04
99-280-7007-02
99-280-7007-03
99-280-7008-05
99-280-7012-02
99-280-7018-07
99-280-7020-04
99-G10-2523-00
99-G10-2524-00
99-G10-2525-00
99-G10-2526-00
99-G10-2527-00
99-G10-2529-00
99-G10-2536-00
99-G10-2537-02
99-G10-2537-03
99-G10-2609-01
99-G10-2609-02
99-G10-2611-00
99-G10-2612-00
99-G10-2630-00
99-G10-2645-00
99-G10-7503-03
99-G20-1077-03
99-G20-1514-00
99-G20-1632-00
99-G20-1639-00
99-G20-7017-02
99-G20-7020-03
99-G20-7501-01
99-G20-7502-05
99-G20-7505-07
99-G20-7506-01
99-G20-7507-05
99-G20-7509-03
99-G20-7509-06
99-G20-7518-01
99-G20-8001-04
99-G20-8505-00
99-G20-8555-00
99-G20-8556-00
99-G20-8557-00
99-G20-9513-00
99-G30-3647-00
99-G80-6528-00

DESCRIPTION
1/4-20 X 3/4 H.H.
10-32 X 3/8 SHCS SST
1/4-20 X 3/4 SHCS
1/4-20 X 3/4 FHS
1/4-20 X 1 FHS
10-32 X 3/8 BHS SST
1/4-20 NYLOC NUT
LOCK WASHER, 1/4 SPLIT SST
FLAT WASHER, .750 X .375 X .031 TEFLON
PANEL, HANDLE ACTUATOR COVER
PANEL, KEY DASH PANEL
PANEL, HANDLE ACTUATOR COVER
PANEL, FRONT HANDLE COVER
PANEL, LOWER KEY DASH COVER
PANEL, NAME PLATE
CROSS BAR, REAR ACCESS PANEL
CROSS BAR, SIDE PANEL SUPPORT
BRACE, HOOD KNOB THREAD SUPPORT
SIDE PLATE, LEFT
SIDE PLATE, RIGHT
HANDLE
CROSSBAR, REAR ACCESS PIVOT
GUIDE ARM, REAR
BRACE, REAR ACCESS PANEL
5/16 X 7/8 SHSB BLK STEEL
1/4-20 X 3/4 BHCS
BRACKET, ACTUATOR
ROD, GUIDE ARM STOP
KNOB, REAR PANEL
FLAT WASHER, 1/4 SST
FLAT WASHER, 1/4 DELRIN
FLAT WASHER, 3/8
FLAT WASHER, .625 X .312 X .032 SST
3/8-16 1 1/4 H.H. CAD PLATED GR. 5
1/4-20 X 1 1/2 SHCS
10-32 X 1/2 FHS SST
LOCK WASHER, 3/8 SPLIT SST
LOCK WASHER, RIBBED REAR ACCESS
LOCK WASHER, # 10 SPLIT SST
SPRING, REAR GUIDE
SPRING, #520
INSERT, THREADED SST
CLIP, RETAINING SST
WASHER, BELLVILLE SST
LIGHT, SIDE
KNOB, HOOD HOLD DOWN
PANEL, REAR ACCESS COVER

QTY




88—G15—-2699-01
FRONT WHEEL CARRIAGE

(GX—1500)
99-G20-1502—-00
99—-G20—-7514-02
99-G10—2500—-02
ﬂ/\/ 99—280—7005—-03(2X)
99-G10-2501-01(2X) % 99—280-7018—07(2X)
PN 99—G20-7015—01(2X)

99-G10-2500-01

99-G20—-1502-00
99—G20—7503—04(2X)

99—G20—7007-03(12X)
99-G10-7501-01(12X) 99-G20—7020—03(4X)
99—280—7012—01
99—G20—9500—02

99—G20—9510-05
99—G20—9510—01(2X)
99—G20-9503—01

99— G201514-00 99—G20—8547—02(2X)

99-280-7012-01 99-280-7018-07

P 99-280-7007-02(2X)
99-G10-2501-02
QD

99-G10-2580-00

99—-G10—-8501-00(2X)

mw

99—-G20—-8500—04(2X BOTH SIDES)
99-G20-7514-02



FRONT WHEEL CARRIAGE
88-G15-2699-01

PART #
99-280-7005-03
99-280-7007-02
99-280-7007-03
99-280-7012-01
99-280-7015-01
99-280-7018-07
99-G10-2500-01
99-G10-2500-02
99-G10-2501-01
99-G10-2501-02
99-G10-2580-00
99-G10-7501-01
99-G10-8501-00
99-G20-1502-00
99-G20-1514-00
99-G20-7020-03
99-G20-7503-04
99-G20-7514-02
99-G20-8500-04
99-G20-8547-02
99-G20-9500-02
99-G20-9503-01
99-G20-9503-01
99-G20-9510-01
99-G20-9510-05

DESCRIPTION
1/4-20 X 3/4 H.H
1/4-20 X 3/4 FHS SST
1/4-20 X 1 FHS SST
10-24 NYLOC NUT CAD PLATED
1/4-20 JAM NUT SST
LOCK WASHER, 1/4 SPLIT
SUPPORT, FRONT WHEEL AXLE (RIGHT)
SUPPORT, FRONT WHEEL AXLE (LEFT)
CROSS BRACE, FRONT WHEEL AXLE SUPRT
CROSS BRACE, FRONT WHEEL AXLE SUPRT
AXLE, FRONT WHEEL
1/4", CUPPED LOCKWASHER
WHEEL, 3 X 3 FRONT
BUSHING, AXLE SUPPORT (DELRIN)
BRACKET, ACTUATOR
FLAT WASHER, 1/4 DELRIN
1/4 X 1 1/2 SHSB BLACK STEEL
SNAPR ING, 3/4"
BEARING, FRONT WHEEL
CLAMP, BELLOW
ACTUATOR, BLADE
BELLOW, ACTUATOR
TUBE, TEFLON
PIN, MALE AMP
PLUG, 2 PIN CONN

(9]
AN AN BANNACNNIIO 2N WNMNNONNT
N N »,




99—G10-2654—00(2X)

OUNT HARDWARE ABOVE
MOTOR
MOUNTING PLATE

7507-08(6X) 99—G20—-8500—06(2X
99—G20—7013—01(4X)
99—280-7018-08(4X)
99—280—7020—01(4X)

99-GB0—8000—03(2X

99-G10—2625—00(2X)
99—-G10—2624—00(2X)

99-G20—7504—02(4X)
S

$99-G10-7019-00

AV

>

99—G10—8549—00(4X)

99—-G10-2505-00

99-G20-7017—-04(8X
99—280-7D06—05(4X —620-7017—
wmlnmolqsméu?xw 99-620-7501-01(4X)/ [

99—G10—2504—02 99—G20—1516—00 99-G10—-2507—0.

99-G20<7505-19(2X) Q
99—280—7018—08(2X)

&"
99-G20—7507—08(2X)
99—G10—2507—01(2X)
99-280-7006—04

99-280-7018—07
98—-G10-2517-00

99-280-7018-07(2X

99-280-7018—-08(2X

99-G10-2506—-00
99—-G30-8505—-06
99-G10-2582-00

9—-G10-8502—00(2X)
99-610-2598—00 /
‘ 99-620—-7505—1 uﬁvo.\

‘ 99-G20-7504—02(4X),

O
99-G20—7510-02(4X)
99— G20—7509—04(4X)

G

99—G20—-7513—02(4X)

LA 99-G20—7507—08(4X) 6
99-G10—-2599—00(2X) WM 99-G20-7505—07(2X) \\\
99-G20-7509—03(2X) To
5 99-G10-7501-01(2X
& & 99—G10—2649—00 42>

99-G10-8521 Io._./

90— RE00— ~ HEADLIGHT
99— G20—B500—06(2X) \gJ ATy
99-G10-2601-00 ‘
99-G30-7513-0
o 99-G20—8524—00BOLTS INCLUDED
%) 2 99-G20—7518-01(3X)
g

99—G10—8000-01(2X)

99-620-7505-01(2X)
99-280—-7018-07(2X)

9-G20-7514—01(2X)

-

99-G10-2600—-00

S /
) .mwlnm0|u9mlon \ aa . '_\V

/ 99-G10—7506-01
99-620-7012-0RyQ)

LOWER MAIN FRAME

99-G10-2581-00
99—-G10-2655-00
99—-G20—7505-03(2X

*

®  99-620-7505-03(2X)
_ 99-280—7018—07(2X)
b
P

99—-G10-2504—-01

99—-G10-7506—-02
99-280-7018—-08

99-G10-2611-00
99—-280-7007-04
99—G20-1583-00

99—G20—7507—08(4X)

99-280—7018-07(2X)

(GX—1500) 88—-G15-2699—-02
[rev] [
[leco s—104 [4/18/01 |

BATTERY
E19501

ETA

DMM

88—G15-2699—-02

04/18/01 Vi



MAIN FRAME
88-G15-2699-02

PART #
99-280-7006-04
99-280-7006-05
99-280-7007-04
99-280-7012-01
99-280-7018-07
99-280-7018-08
99-280-7018-09
99-280-7020-01
99-G10-2504-01
99-G10-2504-02
99-G10-2505-00
99-G10-2506-00
99-G10-2507-01
99-G10-2507-03
99-G10-2517-00
99-G10-2581-00
99-G10-2582-00
99-G10-2598-00
99-G10-2599-00
99-G10-2600-00
99-G10-2601-00
99-G10-2611-00
99-G10-2624-00
99-G10-2625-00
99-G10-2649-00
99-G10-2654-00
99-G10-2655-00
99-G10-7019-00
99-G10-7501-00
99-G10-7504-00
99-G10-7506-01
99-G10-7506-02
99-G10-8000-01
99-G10-8502-00
99-G10-8521-01
99-G10-8549-00
99-G20-1516-00
99-G20-1583-00
99-G20-7013-01
99-G20-7015-01
99-G20-7017-04
99-G20-7501-01
99-G20-7504-02
99-G20-7505-01
99-G20-7505-03
99-G20-7505-07
99-G20-7505-15
99-G20-7505-15
99-G20-7505-19
99-G20-7507-08

DESCRIPTION
1/4-20 X 3/4 SHCS SST

1/4-20 X 1 SHCS SST

5/16-18 X 3/4 FHS SST

10-24 NYLOC NUT CAD PLATED
LOCK WASHER, 1/4 SPLIT SST

LOCK WASHER, 5/16 SPLIT

SPLIT WASHER, # 10

750 X .375 X .031 FLAT WASHER
SIDE PLATE, LEFT

SIDE PLATE, RIGHT

PLATE, MOTOR MOUNT

PLATE, FRONT

BAR, FRONT WHEEL ACTUATOR BRACKET
SUPPORT, FRONT WHEEL ACTUATOR BAR
BAR, ARBOR SHAFT GUIDE

PLATE, BATTERY SUPPORT

SHAFT, ARBOR LOCK

AXLE, REAR WHEELS

SPACER, REAR AXLE

BLADE SHAFT

WASHER, ARBOR-ROUND HOLE (OUTER)
HANDLE

ARM, BATTERY

BLOCK, BATTERY

HOLDER, LIGHT

WASHER, 3/8 X .770 X .028

RUBBER, BATTERY

DOWEL PIN, 3/16 X 2

FLAT WASHER, 5/16 USS ENGINE/BIG
5/16-18 X 2 3/4 H.H. GRD 5

10-24 X 1 SHCS

5/16-18 X 1 1/4 SHCS BLK STEEL
BEARING, GS1000 BLADE SHAFT
WHEEL, REAR (8 X 3)

SHEAVE, BLADE SHAFT

BUSHING, MOTOR MOUNT
BRACKET, ACTUATOR

GUARD, ARBOR LOCK SHAFT
5/16-18 HEX NUT

1/4-20 JAM NUT

FLAT WASHER, 5/8 GR 8

FLAT WASHER, 3/8 STL CAD

1/2-20 X 1 3/4 H.H. GR 8

1/4-20 X 1 SST H.H.

1/4-20 X 1 1/4 H.H GR. 8

3/8-16 X 1 1/4 H.H CAD PLATED GR. 5
1/4-20 X 2 H.H. SST

1/4-20 X 2 H.H. FULLY THREADED
5/16-18 X 1 1/4 H.H.

5/16-18 X 1 FHS SST

9]
<

WNNNANBANONRAR 2R ANN22RAR 2 AN 2NN 2N aN2A2 2 aRWORE=2=2 AN

-
(o]




MAIN FRAME
88-G15-2699-02

99-G20-7509-03
99-G20-7509-04
99-G20-7510-02
99-G20-7513-02
99-G20-7514-01
99-G20-8500-06
99-G20-8524-00
99-G30-8505-06
99-G80-8000-03

LOCK WASHER, 3/8 SPLIT

LOCK WASHER, 1/2 SPLIT

FLAT WASHER, 1/2 X 1 1/4 O.D.
1/2-20 DOUBLE CHAM NUT

SNAP RING, EXT 1"

BEARING, 10" WHEEL

BUSHING, BLADE SHAFT PULLEY
SPRING, ARBOR LOCK

COVER, BATTERY CLAMP

N=a2=a2B_NPAARAAEADN




88—-G15—-2699-03
MOTOR
(GX—1500)

=

©)
D 10D -
® % 5 _HOOK SPRING FOR
0 BLADE IDLER PULLEY
| "® B
BLADE BELT
T M18525 (2PK) 99-G10-8523-00
B — 99-G20-8528—-01 99-G10-8522—-00
3/4 X 2 99-G10-7504—08(6X)
99-280—7006—03 99-G20—8529—01 99-6G20-7518-01(6X)
PUMP BELT 99-280-7018-07 3/4 ELBOW 99—-G10-7517—-00(3X)
M28526 (2PK 99-G20-8528-01
(2PK) 3/4 X 2 99-G20—7505—10
99-G10-2522-00 99—-G20—8532—00 99-G20-7513-08

99-G80—-6602—00(2X)

7509-02(2X)

99-G20—-7006—-05

/0000000000 99-280-7018-07

T
99-G20-1610-01

99-G10-8527-03

99-G20—-7006—-05

99-G20-7017-02

99-280-7018—-07 99-G10-7504-01
3 1 99-G2-7518-01

SEE WIRING DIAGRAM ®®|O._O|QMOQ|ONANXV Xm<<<>{ ._m X ._m X ._ N
99-280718-07(2X)

99-G30-8531-00
J9 3



MOTOR
88-G15-2699-03

PART #
99-280-7006-05
99-280-7018-07
99-280-7018-08
99-280-7018-09
99-G10-2522-00
99-G10-7504-01
99-G10-7504-08
99-G10-7517-00
99-G10-8522-00
99-G10-8523-00
99-G10-8527-03
99-G20-1610-01
99-G20-1610-02
99-G20-7006-03
99-G20-7017-02
99-G20-7505-10
99-G20-7506-02
99-G20-7513-08
99-G20-8528-01
99-G20-8529-01
99-G20-8532-00
99-G20-8543-03
99-G20-8543-04
99-G20-9009-01
99-G20-9510-01
99-G20-9510-09
99-G20-9511-01
99-G20-9511-04
99-G20-9511-05
99-G20-9524-01
99-G20-9526-02
99-G30-8531-00
99-G30-9510-03
99-G30-9510-07
99-G30-9511-03
99-G80-6602-00
KEY WAY

DESCRIPTION
1/4-20 X 1 SHCS SST
LOCK WASHER, 1/4 SPLIT SST
LOCK WASHER, 5/16 SPLIT SST
LOCK WASHER, #10 SPLIT SST
DUST COVER
5MM X 10MM H.H.
10-24 X 7/8 HH. GR. 5
10-24 HEX NUT CAD PLATED
BUSHING, MOTOR JA X 3/4
PULLEY, MOTOR 3/3V2.50-JA
ENGINE, 6.5 H.P.
CLAMP, MUFFLER (TOP)
CLAMP, MUFFLER (BOTTOM)
1/4-20 X 1/2 SHCS
FLAT WASHER, 1/4 SST
5/16-24 X 1 1/2 H.H CAD PLATED
1/4-20 X 2 SHCS SST
5/16-24 JAM NUT ZINC
NIPPLE, MUFFLER 3/4 X 2
ELBOW, MUFFLER 90 DEG.
CLAMP, MUFFLER 1 1/8
STICKER, FUEL IMPORTANT
STICKER, FUEL DANGER
SPIRAL WRAP, 3/8"
PIN, MALE AMP
CONN,, 9 PIN PLUG
WIRE, 18 AWG INS (BLACK)
WIRE, 18 AWG INS (GREEN)
WIRE, 18 AWG INS (YELLOW)
THERMOFIT, SPLIT BUTT (BLUE)
TY-WRAP 5 7/8 (BLACK)
TUBING, EXHAUST
RING TONGUE, 1/4" YELLOW
COUPLER, 10-12 AWG YELLOW MALE
WIRE, 12 AWG (WHITE)
SPACER, DELRIN
3/16 X 3/16 X1 1/2

9]
=
<

RN

N

B
%)
o

2.16
2.08

NP W=_2DNDNDNNO




88-G15—-2699-04

BLADE

99—

IDLER PULLEY

(GX—1500)

99-6G80—-8000-00
SEE_MOTOR
85-G80—6599—03

99-G20—-1623-00 2

99-G10—-2519-01

99-G210-1587-02

99-G20—-8500—-02(3X)

G20-1518-01

99-G20-7505-07

99-G20-7020—-01(2X)

99-280-7003—-02
\\\I 99-G20-7513-12

99-G10—-2587-02

99-G20-7502-05



BLADE IDLER PULLEY
88-G15-2699-04

PART #

DESCRIPTION

[9)
<

99-280-7003-02

5/16 X 1/2 SHSB

99-G10-2519-01

ARM ,IDLER PULLEY

99-G10-2587-02

SPACER, ALUM. 3/4 O.D. X 1.200

99-G20-1518-01

PULLEY, IDLER, PUMP AND BLADE

99-G20-1587-02

SPACER, .350 ALUM.

99-G20-1623-00

BUSHING, GUIDE ARM

99-G20-7020-01 3/8 TRA WASHER
99-G20-7502-05  5/16 TRA WASHER
99-G20-7503-06  5/8 X 3/4 SHSB

99-G20-7503-07

5/8 X1 1/2 SHSB

99-G20-7513-12

1/2-13 JAM NUT

99-G20-8500-02

BEARING, IDLER PULLEY

99-G80-8000-00

SPRING, BLADE IDLER

_\Q)_\_\_\_\l\)_\_\_\_\_\_\_|




88—G15—-2699-05
PUMP IDLER PULLEY 99-G10-2503-02 REF.

AOXI 1 mOOv SEE 80-G10—2699—06
99-G10—-2587-02
@@IomolwmomlomAmxv
99-G20—1623-00

99-G10-2519-01

99-G20-7513—-12

99-G20-7503—-07 _— 99-G10-8505-04

99-6G20-7503-06

L 99-620-1587-02 r N
P )
‘ 99—-G20-8500—02(3X)
@J 99-280—-7003—02(2X) 99-6G20-7502-05

99-6G20-1518-01



IDLER PULLEY, PUMP

88-G15-2699-05

PART #
99-280-7003-02
99-G10-2519-01
99-G10-2587-02
99-G10-8505-04
99-G20-1518-01
99-G20-1587-02
99-G20-1623-00
99-G20-7502-05
99-G20-7503-06
99-G20-7503-07
99-G20-7513-12
99-G20-8500-02

DESCRIPTION
5/16 X 1/2 SHSB
ARM, IDLER PULLEY
SPACER, ALUMINUM 3/4 O.D. X 1.200
SPRING, #91 FOR PUMP
IDLER PULLEY, PUMP AND BLADE
SPACER, ALUMINUM .350 WIDE
BUSHING, GUIDE ARM
FLAT WASHER, .625 X .312 X .032 SST
5/8 X 3/4 SHSB BLK STEEL
5/8 X1 1/2 SHSB BLK STEEL
1/2-13 JAM NUT
BEARING, IDLER PULLEY

9]
<

W22 WA a N H




88—G15-2699-06
PUMP CHASSIS & SUPPORT BRACKETS

99-G20-7503—-12(2X)

(GX—1500)
99-G20—
99-G20—-9500—06
8505—11(3X)
99—99—280—7006—00(4X)

99—-G20-1634—00

99-G20-8535-00 99-280-7018-05 (4X)

99-G20-1511-00

99—280—7018—07(2X 99—-DGA—-8515—00,

99-G20-7520-01

99—G20—7505—-08(4X

99—G20-7509—-03(8X)

99-G20-701 ﬂlomM;.xw
0—7513—-01(4X

99-G20-7513—-09

99-280—7017—02(2X)

99-G20-8536—00
99-G30—-7000-00:

99-630—-3502-00:

99-G20—-7513-09
99-DGA-8520-00
99-6G20-7520-01

99-G20-8512-00 ¢
99-G20-1592—00 R
99—G20—7501—01

99-G20-7012—-04

99—-G20—-8527—

s
0(\ 99-G10—

99-6G10-2594-01

99—-G10—8519-00

99-280-7018-07
99—-G20—7505—-01(3X)

\\

99—G10—8000—00(2X)

99-G20-7006—-03 (4X)
2593-00

1514-01

99-G20

99-G20—-9500-01

N

99—-G20—-1509-00

99-G20-1512-00

99—-G20—-8517—-00 CHAIN
99—-G20—-8518—00 MASTER LINK

99—G30—-3513—-00 99-280-7015:
99—-G20—-7509—

1510-00
99—-G20-7505—16(2X)
99-280-7018—-08(2X)

~99—G20-8516—00
99—-G20-7505-06
99-6G20-7513—-04
99—-G20-7509-03

99—G10—2586—00
99— G20—8500—04(2X)

99-280-7003—-02
99-G20-7502-05

99—G20-7505-19 (6X
99-280-7018—-08(6X)

99-G20—-7505-18

01
01

99—280—7006—05(2X)
99-280-7018-07(2X)

99—280—-7006—04(17X)

99—G10—8000—03(2X)

\,

99-280-7005-03

99—280—7018—07
99—G20-7514—01(2X) / 99-G20-7502—02
(BOTH ENDS)
99—G20—1594—02

\\A
"a/b 9—-G10—-2607-00

9—-G20-7505-01

99-G20-7015-01

99-280-7018—-07
9—-G10—2606—-01

)
/mlﬂ 0-2503—01

9-G10—-2606—-02
9—-G10—-2503-02




PUMP CHASSIS AND SUPPORT BRACKETS

88-G15-2699-06

PART #
99-280-7003-02
99-280-7005-03
99-280-7006-00
99-280-7006-04
99-280-7006-05
99-280-7015-01
99-280-7018-05
99-280-7018-07
99-280-7018-08
99-DGA-8515-00
99-DGA-8520-00
99-G10-2503-01
99-G10-2503-02
99-G10-2586-00
99-G10-2593-00
99-G10-2594-01
99-G10-2606-01
99-G10-2606-02
99-G10-2607-00
99-G10-8000-00
99-G10-8000-03
99-G10-8519-00
99-G20-1509-00
99-G20-1510-00
99-G20-1511-00
99-G20-1512-00
99-G20-1514-01
99-G20-1592-00
99-G20-1594-02
99-G20-1634-00
99-G20-7006-03
99-G20-7012-04
99-G20-7013-01
99-G20-7017-05
99-G20-7501-01
99-G20-7502-02
99-G20-7502-05
99-G20-7503-02
99-G20-7503-12
99-G20-7505-01
99-G20-7505-06
99-G20-7505-08
99-G20-7505-16
99-G20-7505-18"
99-G20-7505-19
99-G20-7509-03
99-G20-7513-01
99-G20-7513-04
99-G20-7513-09
99-G20-7514-01

DESCRIPTION
5/16 X 1/2 SHSB
1/4-20 X 3/4 H.H.
6-32 X 3/8 SHCS SST
1/4-20 X 3/4 SHCS SST
1/4-20 X 1 SHCS SST
1/4-20 JAM NUT SST
LOCK WASHER, #6 SPLIT SST
LOCK WASHER, 1/4 SPLIT SST
LOCK WASHER, 5/16 SPLIT SST
SPROCKET, 10 TOOTH
BUSHING, 5/8
ARM, PUMP SUPPORT (LEFT)
ARM, PUMP SUPPORT (RIGHT)
CROSS BAR, PUMP IDLER PULLEY
DRIVE SHAFT
TUBE, RIGHT SIDE DRIVER
BUSHING, PUMP SHAFT (SHORT)
BUSHING, PUMP SHAFT (LONG)
SHAFT, PUMP TO SUPPORT ARMS
BEARING, DRIVE SHAFT
SNAP RING, DRIVE BEARING
SHEAVE 4.120
PLATE, PUMP SUPPORT (LEFT)
PLATE, PUMP SUPPORT (RIGHT)
SUPPORT, PUMP BRACE
PLATE, REAR PUMP BRACE
BRACKET, PUMP ACTUATOR
PUMP CONTROL ARM
DRIVER TUBE, REAR LEFT SIDE
SPRING BLOCK, G2000 PUMP
1/4-20 X 1/2 SHCS SST
3/8-16 NYLOC NUT
5/16 NUT
FLAT WASHER AIN 3/8
FLAT WASHER 3/8 STL CAD
FLAT WASHER, 1/4 X1 1/4 O.D.
FLATWASHER, .625 X .312 X .032 SST
1/4 X 3/4 SHSB BLACK STEEL
5/16 X 1 SHSB BLACK STEEL
1/4-20 X 1 H.H. SST
5/16-18 X 1 H.H. CAD GR
3/8-16 X3 1/2H.H. GR. 5
5/16-18 1 1/2 H.H.
1/4-20 X 1 1/4 ALL THREAD
5/16-18 1 1/4 H.H.
LOCK WASHER, 3/8 SPLIT SST
3/8-16 DBL CHAM
5/16-18 JAM NUT
1/4-28 JAM NUT
SNAP RING, EXT 1"

, 0
N =2

oo B~ NN

-
o

NN DO 22PN PEANA AN, A A N A A A A amaaa ND NN, A A




PUMP CHASSIS AND SUPPORT BRACKETS
88-G15-2699-06

99-G20-7520-01
99-G20-8500-04
99-G20-8505-09
99-G20-8505-11
99-G20-8512-00
99-G20-8516-00
99-G20-8517-00
99-G20-8518-00
99-G20-8527-09
99-G20-8535-00
99-G20-8536-00
99-G20-8547-02
99-G20-9500-01
99-G20-9500-06
99-G20-9503-01
99-G30-3502-00
99-G30-3513-00
99-G30-7000-00
99-G30-8505-07
99-G30-9503-01

#3 1/8 X 1/2 WOODRUF
BEARING, FRONT WHEEL
SPRING, REAR IDLER PULLEY
SPRING, MOTOR ADJUSTER
PUMP, HYDROSTATIC
SPROCKET, 60 TOOTH

CHAIN ROLLER #35
CONNECTING LINK # 35

KEY WAY, 1/4 X 1/4 X 1 11/16
YOKE END FEM THD

ROD END, 1/4" PLATED
CLAMP, BELLOW

SPRING BLOCK, ACTUATOR
ACTUATOR, SPEED CONTROL
BELLOW

KNOB, PUMP ADJUSTER
BRACE, PUMP, TOP

1/4-28 X 2.5 STEEL STUD
SPIRING, SPEED CONTROL
TUBING, BELLOW VENT

= a2 W =aDNDN

25

A A aaaN -"_2A A pNAaA A A




88—-G15-2699-07/
HANDLE

A O X - \_ m O O v 99-G20-7505—03(2X BOTH SIDES)

99—280-7018—07(2X BOTH SIDES)

9

99-G20-9516—-00
9-G30-7506—-10

99—-280-7018-03

(TB2 2 PLACES)

99—280—7006—05(3X)

99-G20—

99—-G20-7502-01 MNXW
99—-G20—7506—-07 (2X
SEE WIRING DIAGRAM 8527-02

1514-00

99-G20-7503—-04
99-280-7012-01

99—-G20—-7020—03(2X)

2 99-G20—
A&M«: , 99-G10—
»5»%%\%&00
&7
IQ

99-G210-8542—-00 (2X)

99—-G20-1538—-02

99—-G20—7006—06(BOTH SIDES)

99-G20—7507-05
(3X BOTH SIDE)

99-620-7507-03
(2X BOTH SIDES)

99-G10—-2563—-02
99-G20-1532-01

99-280-7007-02
BOTH SIDES
99—G10—2565—-00(2X)
99—280—7006—04(2X)
99-280-7018—-07(2X)

9500—-04
2535-00

99—-G20-1538-01

99—-G20-1562—00 (2X)
99—G20-8500—06 (2X)

99—-G20—7007—02(3X)

99—-G20—-1534—-00
99-G10-2533—-00

99-G20—-1516—00

99—-G20-7503—-04
99-280-7012-01
99—G20—-7020—-03(2X)

99—-G20-7506—-01(2X)

99-280-7018—-07(2X)

99-280-7017-02(2X)
99—-G80—6500—-00

99—280—7005—02(2X)

99-—280-7018-07(2X)

99—G20-7017—-02(2X)
99-G10—-2564-00

99-G80—-6501—00

99—

99-G10—-2563—-01

99-G20-1532-01

G20-7507-13 (4X) BOTH SIDES

99-G20-8504—00 (2X)



HANDLE
88-G15-2699-07

PART #
99-280-7005-02
99-280-7006-04
99-280-7006-05
99-280-7006-06
99-280-7007-02
99-280-7012-01
99-280-7015-01
99-280-7017-02
99-280-7018-03
99-280-7018-07
99-G10-2533-00
99-G10-2535-00
99-G10-2563-01
99-G10-2563-02
99-G10-2564-00
99-G10-2565-00
99-G10-8527-02
99-G10-9516-00
99-G20-1514-00
99-G20-1516-00
99-G20-1532-01
99-G20-1534-00
99-G20-1538-01
99-G20-1538-02
99-G20-1562-00
99-G20-7020-03
99-G20-7502-01
99-G20-7503-04
99-G20-7505-03
99-G20-7506-01
99-G20-7506-07
99-G20-7507-03
99-G20-7507-05
99-G20-7507-13
99-G20-8500-06
99-G20-8504-00
99-G20-8542-00
99-G20-9510-02
99-G20-9510-04
99-G20-9511-03
99-G20-9511-04
99-G20-9522-00
99-G20-9522-01
99-G30-7506-10
99-G80-6500-00
99-G80-6501-00

DESCRIPTION
1/4-20 X 5/8 H.H.
1/4-20 X 3/4 SHCS SST
1/4-20 X 1 SHCS SST
1/4-20 X 1 1/4 SHCS
1/4-20 X 3/4 FHS SST
10-24 NYLOC NUT CAD PLATED
1/4-20 JAM NUT
FLAT WASHER, 1/4 SST
LOCK WASHER, #8 INT TOOTH
LOCK WASHER, 1/4 SPLIT
CROSS BAR, KEY DASH PANEL
CROSS BAR, KEY DASH ACT PANEL
COVER, HANDLE LEFT SIDE
COVER, HANDLE RIGHT SIDE
SHAFT, HANDLE 1" DIA
PLATE, HANDLE SHAFT SUPPORT
VOLTAGE RGULATOR RECTIFIER
TERMINAL BLOCK
BRACKET, ACTUATOR
ANGLE, ACT BRACKET
SPACER,HANDLE BAR
BAR, KEY DASH PANEL SUPPORT
HANDEL BAR (LEFT)
HANDLE BAR (RIGHT)
PLATE, HANDLE SUPPORT
FLAT WASHER, 1/4" DELRIN
FENDER WASHER, # 10
1/4 X 1 1/2 SHSB BLK STEEL
1/4-20 X1 1/4HHGR. 8
1/4-20 X 1 1/2 SHCS
10-24 X 1 1/2 SHCS
10-24 X 1 1/4 FHS SST
10-32 X 1/2 FHS SST
1/4-20 X 5/8 FHS
BEARING,10 " WHEEL
SHIM, HANDLE SST
GRIP, HANDLE
PIN, FEMALE AMP
CONN, 1 PIN CAP
WIRE, 18 AWG INS (RED)
WIRE, 18 AWG INS (GREEN)
RING TOUNGUE NYLON INS DBL INS
RING TOUNGUE, NYLON INS W/INS GR
8-32 X 1/2 SST
BAR, HANDLE ADJUSTMENT BOTTOM
BAR, HANDLE ADJUSTMENT TOP

9]
<

NANNAONWNN o

-
o




J9

88—G15—-2699-08

KEYSWITCH PANEL
(GX—1500)

ON

OFF S
- e

99-G20-8545-05

TART

\

99-6G10—-2531-00

ENGINE
HOURS

00000

80—-G10—-2699-18
SEE WIRING DIAGRAM

TO MOTOR SEE WIRING DIAGRAM

99-G20-8527-03K1

99-6G20-9552-00

\
/ 99-G20—9533—-00 (FUSE)
99-G10-8534-00

/@@Iowolwmowloo H1

99-G20-9505-00 V1
99—G20-9506—00(LIGHT KIT)



PANEL, KEYSWITCH
88-G15-2699-08

PART #
99-G10-2531-00
99-G10-8534-00
99-G20-7511-01
99-G20-7513-00
99-G20-8543-05
99-G20-9009-03
99-G20-9505-00
99-G20-9506-00
99-G20-9507-00
99-G20-9520-00
99-G20-9532-00
99-G20-9533-00
99-G20-8527-03

DESCRIPTION
PANEL, DASH (KEY)
CABLE, CHOKE
LOCK WASHER, #8 EXT TOOTH
8-32 NYLOC NUT
STICKER, DASH INSTRUCTIONS
SPIRAL WRAP, 1/4
VOLTMETER
LIGHT KIT
HOURMETER
DISCONNECT, MALE .250
HOLDER, GS1000 FUSE
FUSE, 15 AMP
SWITCH, KEY W/ WIRING

9]
<

2 A A N2 22 W 20000~




88—-G15—-2699-09

THROTTLE /SWITCH PANEL

AOxl\_mOOv 99-G20—-/506—1 \_AN_.XV

99—-G20—-7518—-01(4X) 99—-G15-6530-00
99-G80—-8536—-01

LIGHTS BLADE @
ON DOWN
NEUTRAL

old "= QU Jo

SLOW OFF up

//r@@|omo|@mom|oo

99—G20-9517—01 99-G20-9508—00(2X)

99—-G80—7000—-01(2X)
99—-G80—7001—00(2X)
99-G20—7502—-04(2X)

EE WIRING DIAGRAM

J1 //////Iao ACTUATOR

SEE WIRING DIAGRAM.



PANEL, THROTTLE/SWITCH
88-G15-2699-09

PART # DESCRIPTION QTY
99-G15-6530-00 PANEL, SWITCH 1
99-G20-7502-04  |FLAT WASHER, # 6 2
99-G20-7506-11 10-32 X 1/2 SHCS 4
99-G20-7518-01 WASHER, # 10 SPLIT 4
99-G20-9508-00 | SWITCH, ACTUATOR 2
99-G20-9509-00 SWITCH, LIGHT 1
99-G20-9517-01 LED, RED 1
99-G80-7000-01 6-32 X 1/2 SHCS SST 2
99-G80-7001-00  6-32 NYLOC NUT SST 2
99-G80-8536-01 CABLE ASSY, THROTTLE 1




88G15-2699 710 o s o
w _I > U m w _IO O —A mm|ououa+m|ooﬁxv./ 99—G20—7510-04(2X) 09-G207505-05(2%)

— —G10— — 99—G20—7020—-01(2X) 9—G20—7008—07(3X)
(GX—1500) 99-610-2544-00(2X) 99— 620—7020-04(4%) 99-G20-7018-06(6X)

99—G10-2555-00
99—G10-8505-03(2X)
99-G20~7515-01(2X) /

as]
99—-G20-7516—03(2X)
99-G10—-2540-0! /
99—G20—8555—00(2X)

K=<} 99—280—7006—01 M\_.xw
99-G20-7515—01(2X)

\\H 99—-G20—-7518—-01(4X
99-G20-8506—00(2X)
mwlnmolmmmmlooﬁxv

=
99—-G10—-2541-00
99-G10—-2659—-00
99—G20—8557—00(4X)
99—G20—1640—00(2X)
99—G20—7506—12(2X)
99-G20-7510—04(2X):
99—-G20-7518-01(2X)
99—-280—7006—01(2X)
99-G20-7518-01(2X)

99-G10—-2637-00

99-G620-7507—-06(4X)
99—-G10-2551-00(2X)

99—-G10—-2549-00

99-280-7005-01 (2X)

99-G20—7511-02(2X)
99—G10—2627—00
99—G20—7516—04(2X)

BOTH SIDES

- - 99—-G10—-2543—-01

9-G20—7507-08(4X) 1

99-G10—-2554-00

L~

99—G620-7503—05(2X)
99—-G20-7020-01(2X)
99—-G20-7020—-04(4X)

99—DGA—8553—00(2X)

99—-G10—2545-01
99—G20—1553—-00(2X)

99—-G10—-2546-00

\mml 280—7008—09(4X)
\nwwloi 0-2543-02

99—G10—-2560—01
. 280—-7006—01(2X)
99-G20—7518-01(2X)

v\n 99-G30-7519-00

99—-G10—-2545—-00

99—-280—-7008—05(4X)
99—-G20-7518—01(4X)

: oo N7 99—G20—7506—00(2X)
99—610—2550—00(2X) . /lx

99-G20—1552—01
99—G10—2547—-00
99-G10-2548—00 99—G20—7506—11(4X)

99-620-7518-01(4X)
99-620-7008-07(3X)
99-G20-7018-06(6X) 99-620-7510-04(4X)

99—-G10—-2637—-00




BLADE BLOCK
88-G15-2699-10

PART #
99-280-7005-01
99-280-7006-01
99-280-7008-05
99-280-7008-07
99-280-7008-09
99-DGA-8553-00
99-G10-2540-00
99-G10-2541-00
99-G10-2543-01
99-G10-2543-02
99-G10-2544-00
99-G10-2545-00
99-G10-2545-01
99-G10-2546-00
99-G10-2547-00
99-G10-2548-00
99-G10-2549-00
99-G10-2550-00
99-G10-2551-00
99-G10-2554-00
99-G10-2555-00
99-G10-2560-01
99-G10-2561-01
99-G10-2627-00
99-G10-2637-00
99-G10-2659-00
99-G10-8505-03
99-G20-1542-00
99-G20-1552-01
99-G20-1553-00
99-G20-1640-00
99-G20-7018-06
99-G20-7020-01
99-G20-7020-04
99-G20-7503-05
99-G20-7506-00
99-G20-7506-11
99-G20-7506-12
99-G20-7507-05
99-G20-7507-06
99-G20-7510-04
99-G20-7511-02
99-G20-7515-01
99-G20-7516-03
99-G20-7516-04
99-G20-7518-01
99-G20-8506-00
99-G20-8507-01
99-G20-8555-00
99-G20-8556-00

DESCRIPTION
1/4-20 X 3/8 H.H. CAD PLATED GR. 8
10-32 X 3/8 N.F. SHC SST'
10-32 X 3/8 BHS SST
8-32 X 3/8 BHS SST
10-32 X 1/4 BHS SST
BUSHING, 3/4 X1 X1 1/2
BLADE BLOCK
COVER, BLADE
ROD, BLADE BLOCK (REAR)
ROD, BLADE BLOCK (FRONT)
ROD, SPRING GUIDE
CLAMP, FRONT ROD
CLAMP, REAR ROD
PLATE, REAR DIVERTER
PLATE, FRONT DIVERTER
LEXAN, OUTER DIVERTER
LEXAN, INNER DIVERTER
BLOCK, OUTER DIVERTER MOUNT
BLOCK, INNER DIVERTER MOUNT
ANGLE, OUTER BRACKET
ANGLE, INNER BRACKET
ANGLE, SMALL OUTER DIVERTER
ANGLE, SMALL INNER DIVERTER
INSERT, BLADE BLOCK
LEXAN, STIFFNER PANEL
EXTENSION, BLADE BLOCK COVER
SPRING, BLADE BLOCK
KNOB, BLADE BLOCK
BLOCK, FRONT DIVERTER
WIPER, STEEL
KNOB, BLADE COVER
LOCK WASHER, # 8 SPLIT SST
FLAT WASHER, STL TRA613
FLAT WASHER, .750 X .375 X .031
3/8 X 3/8 SHSB BLK STEEL
1/4-20 X 1 1/2 SHCS BLK STEEL
10-32 X 1/2 SHCS SST
10-32 X 5/8 SHCS
10-32 X 1/2 FHS SST
10-32 X 1 FHS SST
FLAT WASHER, # 10 SST
LOCK WASHER, 1/4 EXT TOOTH
SNAP RING 3/4" CRESENT
SET SCREW 1/4-20 X 3/8 SHCS SST
SET SCREW, 1/4-20 X 1/2 BLACK CONE
LOCK WASHER, # 10 SPLIT SST
SEAL, DUST
PIN, SNAPPER 1/4 X 1 3/8
INSERT, THREADED SST
RETAING RING SST

M[\)|\)_\[\)[\)_\|\)_\l\)_\_\_\l\)l\)_\_\_\_\_\_\l\)_\_\_\_\l\)_];c)_bml\)g
<

—_—

NN -2NOORRENMERNMOIRRNON DO




BLADE BLOCK
88-G15-2699-10

99-G20-8557-00
99-G30-7519-00

WASHER, BELLEVILLE SST
DOWEL PIN, PRECISION 1/4 X 1 1/4

NN




88—-G15—-2699-11

GUIDE ARM
(GX—1500)

99-—-280-8008-01
99—-G80—-8000-01

99-280-7012—-02

99—-G80—-8000—-02 99-280—-8001-02

99-G80-6514—-00
99-280-1015-00

mmlomolmwmmloo/

99-G80-6513—-00

99—-280—-8008-01

99-280—8004-01
99—-280-7006—-04
99-280-7015-01
99—-G20-7509-01

99-G10—-2578
99-G20—8500—04(2

00

99-G10—2577<00 99—G20—7515-01(2X)

99-G20-1522-00
99—-G20-7505-01

99-280-7007-02 (4X)

99—-G20-7509—-01

99-G20-7017-02

99—-G30—8508—-03(2X)
99—-(G20—-7506—-01
99-G20-7509-01
99-G20-7017-02
99-G10—-2576—-00

99-G20-7503-02

99-G20-1011-00

99-280-7012-02



GUIDE ARM
88-G15-2699-11

PART #
99-280-1011-00
99-280-1015-00
99-280-7006-04
99-280-7007-01
99-280-7007-02
99-280-7012-01
99-280-7012-02
99-280-7015-01
99-280-8001-02
99-280-8004-01
99-280-8008-01
99-G10-2576-00
99-G10-2577-00
99-G10-2578-00
99-G20-1522-00
99-G20-7017-02
99-G20-7503-02
99-G20-7505-01
99-G20-7506-01
99-G20-7509-01
99-G20-7515-01
99-G20-8500-04
99-G30-8508-03
99-G80-6513-00
99-G80-6514-00
99-G80-6588-00
99-G80-8000-01
99-G80-8000-02

DESCRIPTION
WHEEL, YELLOW GUIDE ARM
BLOCK, CABLE ROLLER
1/4-20 X 3/4 SHCS
1/4-20 X 1/2 FHS.
1/4-20 X 3/4 FHS SST
NUT, NYLOC #10-24
1/4-20 NYLOC NUT
1/4-20 JAM NUT
SPRING, #88 FOR GM
CABLE ROLLER
CLAMP, PRESS FOR WIRE CABLE
TUBE, GUIDE ARM
SHAFT, GUIDE ARM 3/4" DIA
PLATE, GUIDE ARM MOUNT
BLOCK, GUIDE ARM TUBE MOUNT
FLAT WASHER, 1/4 SST
SHSB, 1/4 X 3/4
1/4-20 X 1 H.H. SST
1/4-20 X 1 1/2 SHCS SST
LOCK WASHER, 1/4 SPLIT SST
SNAP RING, CRESCENT 3/4"
BEARING, FRONT WHEEL
BUMBER, RUBBER FOR GUIDE
PULLEY, PULL ROPE
PULL ROD, STEEL
SPACER, GM
SST CABLE 7 X 7 3/64
KNOB, PULL ROPE

9]
<

2 R A aPNDNDNWO_A AN 2P A a N 2P A a bl A A A a4y




99-G10-2568—-00

88—-G15-2699—-12

HOOD & HOOD STOP
(GX—1500)

99-G10-2575-00

99—-G20-1646—00

99—-G10-2566-01

99—280-7007-02 (2X)

99-G20-7506—-05 (2X)

99-G20-7018-06 (2X)

99—280—7018—07(2X) \
99-G20-7505—01 @o.\

99-G1 owmﬂuoov

99—-G10—-2574-00

e

99—280—-7006—05(2X)

99-G620-7018—-06(2X)
99-280—-7017-02(2X

\ 99—G20—-7506-05(2X)
\ . \ 99-G10-2567-00
: .
99-G10-2570-02(2X)
' 99-G20-7006—05(2X)
/,' 99-280—7006—05 (4X)

/ \‘ ¥ ‘ 99-G20-7503—04 (2X)
— — — /‘ y Yy -
99—280—-7006—04(6X) An‘o\\\o/\

99—-G20-1572-01

99-G10-2569-00(2X)
, : 99—G20—7020—-03(3X EACH SIDE)
\ 99—G20-7006-03(2X) 99-G20—-7012-01(2X)

99—-G10-2566-02

99—-280—-7007—-02(2X)

99—-G10—-2650-01

99—-G20-7503—-01
99-280-7017-02 o
99—-G20—7020—-03(2X)

99—-G20-7503-01
99—G20-7020—-03(3X)
99-6G20-7012-01

99—-6G20-1572-02

99-G20—7503—01 \ 0 — 080—7018—
99—620—7020—03(2X) ﬂaﬁ/aoo 99-280-7018-07(2X)
99-G20—1643—00(2X) 99-280-7012-01 .,/\\\.%«.x \

2 99—-G10—2651-00(2X)



HOOD AND HOOD STOP

88-G15-2699-12

PART #
99-280-7006-04
99-280-7006-05
99-280-7007-02
99-280-7012-01
99-280-7017-02
99-280-7018-06
99-280-7018-07
99-G10-2566-01
99-G10-2566-02
99-G10-2567-00
99-G10-2568-00
99-G10-2569-00
99-G10-2570-02
99-G10-2573-00
99-G10-2574-00
99-G10-2575-00
99-G10-2650-01
99-G10-2651-00
99-G20-1572-01
99-G20-1572-02
99-G20-1643-00
99-G20-1646-00
99-G20-7006-03
99-G20-7020-03
99-G20-7503-01
99-G20-7503-04
99-G20-7505-01
99-G20-7506-05
99-G20-8515-00
99-G20-8515-01
99-G30-8502-00

DESCRIPTION
1/4-20 X 3/4 SHCS SST
1/4-20 X 1 SHCS SST
1/4-20 X 3/4 FHS SST
10-24 NYLOC NUT CAD PLATED
FLAT WASHER, 1/4 SST
LOCK WASHER #8 SPLIT
LOCK WASHER, 1/4 SPLIT SST
SIDE PLATE HOOD (LEFT)
SIDE PLATE HOOD (RIGHT)
PLATE, FRONT HOOD
PLATE, REAR HOOD
BAR, HOOD SIDE SUPPORT
BAR,FRONT AND REAR SUPPORT
ROD, HOOD SUPPORT
PANEL, LOWER HOOD
PANEL, HOOD
BLOCK, HOOD STOP
WASHER, .562 X .250 X .187
BLOCK, HOOD MOUNT (LEFT)
BLOCK, HOOD MOUNT (RIGHT)
AXIS LEVER, HOOD STOP
BLOCK, HOOD LATCH
1/4-20 X 1/2 SHCS
FLAT WASHER, 1/4 DELRIN
1/4 X 5/8 SHSB
1/4 X 1 1/2 SHSB BLK STEEL
1/4-20 X 1 H.H. SST
8-32 X 5/8 SHCS SST
GLAZING CHANNEL, HOOD 15/64
GLAZING CHANNEL, HOOD 9/64
LABEL, WARRANTY INFO

9]
<

NaAaN2AaANAaaapNN_2a2aaaNRMOWRNODO 4

N
w

O BADNDN®




 M1-HONDAMOTOR

e

ere Dlagram Legend

.....

B‘ 'WAR""”GBUZZEB T N e T
Hi-HOURMETER

e -TACHOMETER .
~ R1-REGULATOR / RECHFIER

- F{ - FUSE HOLDER
F2 - FUSE HOLDER

 51,2346&6- SWITCHFORACI'UATOR
__..-ss-smeFonueHTs e

 ATHRUAG-ACTURTOR

 H-3PNCONNECTOR

 SOMEWIRES MAYBE
" WHITE WITH THE STRIPE
BEING THE COLOR ON

 I5-9PINCONNECTOR _
o SRR f.ileEDIAGRAM

. -_'--nz 12 PIN CDNNECTOF{

(1 - LNEAL FOOTAGE COUNTER R PG
(- SPEEDFPM.COUNTER | @ @ &©
P - DEPTH PROKMITY SWITCH D d \OCC
- P2 - FOOTAGEPROXIMITYSWITCH = | = =& = | \ ==

- P SPEEDPROXIMI'IYSWITCH - | |

o -»‘-'..REDIYEJ.OWFEMALE HEBHELLOWMALE
g 'F:IEHaNLTE)Ug}I‘;ITDASH(NEUTRAL) oW e oW
L3 - SIDE LIGHT ~ REDFEMALET-CONNECTOR B—
14 - VOLTMETER UGHT - ; SRS _.._“BLUE\ ELLOW BUTT SPI.ICE -- '
L5-TACHOMETERLIGHT ~py . poSITIVE TERMINAL BLOCK MOUNTED ON HANDLE (ROSSBAR
L6-REDLEDONDASH . N - FEMALE CONNECTOR TO POSITIVE TERMINAL BLOCK.

b- REDLED ON SIDE PANEL © TB2 - NEGATIVE TERMINATION AT SCREW ON HANDLE CROSSBAR.
~ [@]-1 PIN CONNECTOR TO. B2 CONNECTOR

© RINGTONGUE TERMINAL O
mounn_L_ R




KEYOWHILH FANEL

N

Y
A M | N er _ _
IOZ_U.P_,;O._..U_wv 3 e oR
I
B

CHARGING YEL AC YEY
coL [ o likiadiNe]
_ CBLK  RED:

& . ®
Tnes DC pos
R1

3

0

- _ r ._
Q. - TB1

- ~

T ' STARTER [
LOW OIL  IGNITION|SO __
|sensor "ot |SOHENOP -

w w1 -
B R ~ WIRING DIAGRAM GX-1500



	139_1047321254
	88-G15-2699-00.pdf
	Sheet1


	140_1047321289
	88-G15-2699-01.pdf
	Sheet1


	141_1047321496
	88-G15-2699-02.pdf
	Sheet1


	142_1047321577
	88-G15-2699-03.pdf
	Sheet1


	143_1047321618
	88-G15-2699-04.pdf
	Sheet1


	144_1047321650
	88-G15-2699-05.pdf
	Sheet1


	145_1047321680
	88-G15-2699-06.pdf
	Sheet1


	146_1047321706
	88-G15-2699-07.pdf
	Sheet1


	147_1047321736
	88-G15-2699-08.pdf
	Sheet1


	148_1047321769
	88-G15-2699-09.pdf
	Sheet1


	149_1047321797
	88-G15-2699-10.pdf
	Sheet1


	150_1047321818
	88-G15-2699-11.pdf
	Sheet1


	151_1047321830
	88-G15-2699-12.pdf
	Sheet1


	152_1047321918

